GL
9L
3
14
S

|
|

(10
LL

(,0
(/0

‘ I
e

1)
VTl

(@)
(0.e)
(@)
|
/ v
0 b I‘}

O U

oo
s {0

O

‘ ()
N B
SREEEERORRS

R

—_

—

—

[\

Y
S
X

T LYWIHOS S 1ovd




ML S AL ok

e Description B B
1|Work Table FEAR G2 1
2|Round Cover 3] 1 2
3|Operate Handle AT 2
4|Lever Handle 22T 2
5|Right Guard Assy. A 4P TR R 1
6|Knob A4 2
7[Clamping Fork2 (Right) SEARYN2 2
8|Left Guard Assy. VAo i e 59 2
9|Control Lever Shaft P Ol 2

10|Thin Nut VB IE 1) 2
11|Washer 8 #HpE 8 10
12|Hex Bolt HR7N IR EEMB%45 2
13|Control Link Plate W ATAT 1
14|Fork D3k T 2
15|Locknut M8 B FAUERE M8 4
16|Clamping Forkl (Left) KA 1
17|(Knob Y2 T4 1
18|Square Cover ik 1
19|Nut M85 i WA BF 1
20(Draw Rod Pkt 1
21[Pin Ji4ihd 1
22|Circlip 22 AP 22 4
23|Plastic Insertl sti:gal 1
24|Plastic Insert4 A 1
25|Inner Hexangular Screw M6x16  [M6%16N /N fAME4ES 2
26|Locknut M4 PifAIERE M4 2
27|Plastic Insert 2 iR 1
28|Plastic Insert 3 IR 1
29|Inner Hexangular Screw M6x10  [M6%10W4 /5 fHIE4LT 2
30(Stop Limit Plate PR A7 A 2
31|Thin Nut M16 M16 e W R 1
32|Switch LB 1
33|Screw M4x6 M4*6002 %] 2
34| Motor HL 1
35(Washer 10 #PEE 10 32
36|Bolt M10x30 M10%3012 #4 4
37|Junction Box ek 1
38|Hose Clamp RN 2 dil  15-26 4
39|Intake Hose USSR 1
40{Pump Intake Nozzle R 1
41|Gear Pump WA 1




42|Spring Washer 8 R 8 6
43|Inner Hexangular Screw M8x35  [M8*35 /NFIEET 4
44|High Pressure 0il Hose 3 e B 3 1
45|Valve Tube Nozzle EkeRlili 2
46|Valve Injection Nozzle I HH T 1
47(0il Return Pipe RN 1
48|CA Valve CAJ& 1
49|Washer Groupware 20 A 20 6
50|Valve Plug ii7k23 1
51|T-Connector, Tape HE22 =38 1
52|High Pressure 0il Hosel N R 1 1
53|High Pressure 0il Hose2 RTE 5 2 1
54|T-Plug, Nut — il 5 R 1
55|Bolt M8x25 B2k M8x25 2
56(Draw Sleeve P A

57|Pump Guard R 1
58[Wheel Lo 2
59|Circlip 16 BhHPaRE 16 2
60|Screw M6x16 24T M6x16 4
61|Locknut M10 M10 [ s i R 10
62[Cap J0h s &5 1
63[Lock—out Lever BT 6
64|0-Ring 32x3.55 O pE 32%3. 55 1
65|Bolt M10x35 B2 M10x35 6
66(Wheel Cover L 2
67|Bolt M16x25 B2 M16x25 1
68|Washer Groupware 16 A 16 1
69|Upringht Tube Weldment SRR K 1
70{Lock Shaft T %l 1
71|C3 Cylinder C3yhiL 1
72|Sliding Plate e 4
73|Wedge Bracket Weldment J) R 1
74|1Bolt M6x30 124 M6x30 1




